

REPORT NUMBER:

SHAT06184229



TEST REPORT

Number : SHAT06184229

Applicant : FUJIAN DRAGON HONESTY I/E TRADE
CO.,LTD
10F,SHANYA INTERNATIONAL CENTER,
HI-TECH ZONE, FUZHOU CITY
350108, FUJIAN, CHINA
Attn : LEON LIN

LAB NO.:
DATE IN: Aug 12, 2019
DATE OUT: Aug 14, 2019
MODIFIED DATE IN:
NO. OF WORKING DAYS:

Buyer Name : TEDDY S.P.A
Sample Description : T3005
Supplier Item code. : CAKD53955P (Shirt)
Item code. : -
Brand : -
Gender : -
Country of Origin : -
Commercial Category : -
Season : -
GSM (gr/mq) : 45 GSM
Fabric construction : -
Piece and Colors : 1 Piece, ROSSO INDIA
requested by Teddy :
Piece and Colors : 1 Piece, ROSSO INDIA
arrived to Laboratory:
Internal ref. Number : -

Previous Report No. : -

Submitted Fiber : 100% Polyamide
Content :
Actual Fiber Content :
Suggested Fiber
Content :
Submitted Care
Instruction(s) :
Suggested Care
Instruction(s) :

Prepared And Checked By:
For Intertek Testing Services Ltd.,Shanghai



Jennifer Ren
General Manager

Intertek Testing Services Ltd., Shanghai

2/F, Building No.4, Shanghai Comalong Technology Service Park,
889 Yishan Road, Shanghai 200233, China
上海天祥质量技术服务有限公司

中国上海宜山路 889 号上海齐来科技服务园区 4 号楼 2 楼 邮编:200233
Tel: +86 21 5339 5999 Fax: +86 21 5426 2030 E-mail: textile.shanghai@intertek.com Website: Intertek.com
Attention is drawn to the terms and conditions printed overleaf

TEST REPORT

Number : SHAT06184229

TEST REQUESTED	CONCLUSION	REMARKS
pH Value	M	
Colour Fastness To Perspiration	M	
Colour Fastness To Rubbing	M	
Colour Fastness To Washing	M	

M: meet Teddy's requirement
F: below Teddy's requirement
NR: no specified requirement
C: Conform label
N/A: not applicable

Note: please "F" conclusion must be write in bold type format in conclusion sheet and also in test result

Prepared And Checked By:
For Intertek Testing Services Ltd., Shanghai



Jennifer Ren
General Manager

TEST REPORT

Number : SHAT06184229

Tests Conducted (As Requested By The Applicant)

1 pH Value (ISO 3071-2005):

Extracting Solution: KCl Solution

6.1	<u>Requirement</u> 4.0-7.5
-----	-------------------------------

2 Colour Fastness To Perspiration (ISO 105 E04-2013):

	<u>Acid</u>	<u>Alkaline</u>	<u>Requirement</u>
Colour Change	4.5	4.5	4
Colour Staining			3.5
-Acetate	4.5	4.5	
-Cotton	4.5	4.5	
-Nylon	3.5	3.5	
-Polyester	4.5	4.5	
-Acrylic	4.5	4.5	
-Wool	4.5	4.5	

3 Colour Fastness To Rubbing As Received (ISO 105 X12-2016):

		<u>Requirement</u>
Dry	4	4
Wet	4	3

TEST REPORT

Number : SHAT06184229

Tests Conducted (As Requested By The Applicant)

- 4 Colour Fastness To Washing (ISO 105 C06 A1S-2010, Single Test, 30 Minutes Mechanical Wash At 40°C In 0.4% ECE Reference Detergent Solution With 10 Steel Balls):

		<u>Requirement</u>
Colour Change	4.5	4
Colour Staining		3.5
-Acetate	4.5	
-Cotton	4.5	
-Nylon	4.5	
-Polyester	4.5	
-Acrylic	4.5	
-Wool	4.5	

End of Report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

This report shall not be reproduced except in full, without written approval of the laboratory.